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GAS GRIDDLE PLATES / FRY TOP GAS

Table A
POS. CODE/CODICE PIECES DESCRIPTION DESCRIZIONE DATA
1a CR0790080 1 RIGHT SIDE PANEL FIANCO DESTRO
1b CRO0790070 1 LEFT SIDE PANEL FIANCO SINISTRO
1c CR1023010 1 REAR PANEL SCHIENALE
2 CR0585540 1 FEMALE CUP TAPPO FEMMINA
3 CRO0795050 1 GAS PIPE RAMPA CUCINE
4 BN2510610 1 PRESSURE BRASS SCREW VITE OTT. PER P/PRESS.
5 CR0794170R 2 UNDER KNOB "FRONT" KIT KIT SOTTOMANOP. INDICE ANT.
6 MA1936400 2 WIRING PIEZO IGNITION CABLAGGIO ACCENDITORE PIEZO
7 BN6A041105 2 PIEZO IGNITION ACC. PIEZO
8 BN826630420 2 CAP FOR PIEZO IGNITION CAPPUCCIO PROT.PIEZO
9 BN2599300 2 KNOB MANOPOLA
10 CRO0794930 1 DRAWER ASSIEME CASSETTO
11 CRO0794880 1 FRONT PANEL ASS.CRUSCOTTO
12 MA1326500 2 VALVE NUT M16X1,5 DADO PREMIOGIVA M16X1,5
13 MA86720 2 BICONE D.10 BICONO D.10
14 CR0585660 2 NOZZLE HOLDER D.10 PORTAUGELLO D.10
15 TABLE_B 2 SHORT NOZZLE UGELLO CORTO
16 MA1033700200 2 NUT M14X1 DADO M14X1
17 CR0592060 1 DRAIN STOPPER (OPTION) TAPPO PER PULIZIA (optional)
18 CR0582060 2 GRID DISCHARGE GRIGLIA SCARICO FUMI
19 CR0581960 2 BURNER + AERATOR BRUCIATORE + AERATORE
20 CR0580450 2 GAS TAP RUBINETTO GAS
21 CR0795190 1 TOP ASSEMBLY SMOOTH PLATE ASS.PIANO PIASTRA LISCIA
22 MA1030000600 1 SCRAPER FOR SMOOTH PLATE PALETTA PER PIANO LISCIO
23 CRO0795260 1 TOP ASSEMBLY RIBBED PLATE ASS.PIANO PIASTRA RIGATA
24 MACM278100 1 SCRAPER FOR RIBBED PLATE ASS.RASCHIETTO
25 CRO0795230 1 ASS. SMOOTH 1/3 RIBBED PLATE ASS.PIANO PIAST. 1/3 RIG. 2/3 LISCIA
30 MACMO029100 2 THERMOCOUPLE TERMOCOPPIA
31 MA1949900 2 IGNITION ELECTRODE ELETTRODO ACCENSIONE
32 MACM029000 2 PILOT PILOTA
33 TABLE_B 2 BY-PASS BY-PASS
34 MA1888100 2 BICONE D.4 BICONO D.4
35 MA673500 4 NUT D.4 DADO M10X1 D.4
36 MA1891700 2 JUNCTION FOR THERM. RACCORDO PER TERMOCOPPIA
37 MA1888400 2 JUNCTION FOR SPARK PLUG RACCORDO FISS. CANDELA
38 MA673600 2 BICONE D.4 BICONO D.4
39 MA86720 2 BICONE D.10 BICONO D.10
40 MA1326500 2 VALVE NUT M16X1,5 DADO PREMIOGIVA M16X1,5
41 TABLE_B 2 NOZZLE FOR PILOT UGELLO PILOTA
100 CR0581220 1 BURNER GAS PIPE D.10 SX CONDUTTURA BRUCIATORE D.10 SX
MA86720 2 BICONE D.10 BICONO D.10
MA1326500 2 VALVE NUT M16X1,5 DADO PREMIOGIVA M16X1,5
101 CR0581240 1 PILOT GAS PIPE SX CONDUTTURA PILOTA D.4 SX
MA673600 1 BICONE D.4 BICONO D.4
MA673500 2 NUT D.4 DADO M10X1 D.4
MA1888100 1 BICONE D.4 BICONO D.4
102 CR0581230 1 BURNER GAS PIPE D.10 DX CONDUTTURA BRUCIATORE D.10 DX
MAB86720 2 BICONE D.10 BICONO D.10
MA1326500 2 VALVE NUT M16X1,5 DADO PREMIOGIVA M16X1,5
103 CR0580140 1 PILOT GAS PIPE DX CONDUTTURA PILOTA D.4 DX
MA673600 1 BICONE D.4 BICONO D.4
MA673500 2 NUT D.4 DADO M10X1 D.4
MA1888100 1 BICONE D.4 BICONO D.4
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GAS GRIDDLE PLATES / FRY TOP GAS

Table B

POS. POW coD. DIAM. GAS
15 7 kW + 7 kW MA521611 2115
15 7 kW + 7 kW MA522011 2135 0
15 7 kKW + 7 kW MA523311 2200 © A
15 7 kW + 7 kW MA523711 2220 v
33 7 kW + 7 kW MA1889100 2100 218 [ Je)
33 7 kKW + 7 kW CR0586570 2220 21S © AV
41 MA1888000 214 Je)
41 MA1887800 227 @AV

ID GAS

* G30/50 o G30/28+37 (G30+31/37)

G20/20 A G25/25 V¥ G25/20 (G25.1/25) (G20/25)

(G110 8mbar) (G120 8mbar)
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